Company Name : Dream Way
Project - Elactric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date - 25-06-2023
Report No « 37
Location . Slope Protection Right
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Company Name : Dream Way

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 17-06-2023

Report No : 36

Location : Slope Protection Right

COMPRESSIVE STRENGTH RESULTS OF CUBE 15°15°15 CM CONCRETE SPECIMENS

MixID: C 250/350 OPC DYy 5m?
7 il | [ R e e e
—— R L | v [0 Tem T Tort T e T
Casting | Testing  Days (Kg) (Kg) lgmicm)’| (kN) | (Kgicm?) (Kglem?) % Y
e | | — 1. EERodn ) === v
7 8199 803 364 |
st I _
20-5-2023 1762023 | 28 (415+320) | 4253 8235 | 244 701 318 342 137
(415+440) — e E
7 | 8244 _ TBZ 7 345
Note: : 2 Jaadl g el A gy SlaSall w3 5
3 El Malek Fl ATdal Street il Sl AP
Famalek, n....__m_.u.. E 5 (BN o B L BT
Tel.& Fax 1 27267231 - 27363093 o TYPUF AT o TYPIVIPL o i+ 3l ]

¥k g ey W cel-eay il coamr



..\\.1 ” -

CEL

Consoufting Engineerng Bureaw & Laboratories
..#.-I.I.I._.._I-.I..rl-u. .h..-.uf.._..r._.luﬂr._._..‘__ﬂ..- ot L .Jﬂq.ll..h_l_

Company Name : Dream Way

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 18-06-2023

Report No -

Location : Slope Protection Right
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Company Name Dream Way
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 10-06-2023
Report No 124
Location : Slope Protection Right
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Company Name : Dream Way

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date 1 17-06-2023

Report No 31

Location : Slope Protection Left

COMPRESSIVE STRENGTH RESULTS OF CUBE 15"15"15 CM CONCRETE SPECIMENS
Mix ID : € 250/350 OPC
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Company Name : Dream Way

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 19-06-2023

Report No : 33

Location : Slope Protection Left
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Company Name : Dream Way
Project

Date of Report  : 18-09-2022
Report No. : 59
Location
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: Side Ditch St. (404+132) : (404+192)

Mix ID: C 250/350 OPC
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: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
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Company Name : Dream Way

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 09-10-2022
Report No. : B3
Location : Side Ditch
COMP SIVE STRENGTH RESULTS OF C BE 15"15*15 CM CONCRETE SPECIMENS
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Nonrepetitive Static Plate Load Tests of Soils Data t
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